JANUARY 2021
(Revised to Address DDW Comments)

-2

G

CALIFORNIA

City of Healdsburg

Engineering Report for the
Production, Distribution and Use
of Recycled Water

Prepared by:
LARRY WALKER ASSOCIATES

For compliance with:

State of California Water Resources Control Board

Water Reclamation Requirements for Recycled Water Use

(Order WQ 2016-0068-DDW) and

California Water Recycling Criteria !:... i LK
(CCR Title 22, Chapter 3, Article 7, Section 60323)

ASSOCIATES



Professional Certification

This document entitled “City of Healdsburg Engineering Report for Production, Distribution and
Use of Recycled Water” and dated January 2021, was prepared for the City of Healdsburg under
the supervision of Patrick Fuss. Patrick Fuss is a Utilities Engineering Manager for the City of
[...]
deliveries greater than 300 gallons/visit/site) at the end of each month (NOI Attachment E). The
contact person must also be available to respond to emergencies or calls for assistance from the
City. When a truck picks up recycled at the fill station, it must have an affixed sign issued by the
City and/or a Recycled water Notice Sticker on each container. Each truck driver is required to
carry a copy of the Commercial Hauler Permit when picking up and delivering recycled water.

City of Healdsburg Recycled Water Program 8 July 2020 (Revised)
Title 22 Engineering Report



Table 1. Procedures to Obtain and Use Recycled Water from WRF Fill Station - For Irrigation

Procedures to Obtain Recycled Water—WRF

Fill Station (Self-Haulers)

Procedures to Obtain Recycled Water—

Delivery by Commercial Haulers

Users must complete and sign a Recycled

Water Fill Station Use Application and
Agreement, available online or in person
at the WRF.

City staff will be on duty during open
hours at the WRF. Users will be served
on a drop-in basis.

Users must bring their own water-tight,
sealable containers, minimum volume of 1
gallon and maximum volume of 300
gallons.

During the first visit, staff will verify the
Recycled Water Fill Station Use
Application and Agreement has been
completed and signed. The information
will be entered into the Recycled Water
User Database and the User will be given
a brief training presentation about proper
use of recycled water. Recycled Water
Notice Stickers will be provided for the
User’s collection and storage containers.

Returning Users will be checked in, and
staff will verify that containers are
appropriately labeled before directing
Users to the fill station.

Staff will oversee filling of containers and
ensure that all containers are sealed and
secured for transport prior to leaving the
facility.

At each visit, staff will record the volume
of recycled water collected per resident
per visit (using driver’s license number,
vehicle license number, or other form of
identification) and the location where
recycled water will be applied. The
information will be entered in the
Recycled Water User Database.

8.

10.

11.

12.

13.

Users must complete and sign a Recycled
Water Fill Station Use Application and
Agreement, available online or in person
at the WRF.

Commercial haulers will have access to
the fill stations 24 hours/day, 7
days/week.

The commercial haulers must provide
their own water-tight, sealable containers
or utilize a tanker truck. City staff will
verify integrity during the first visit to fill
station and commercial haulers must
conduct periodic inspections/testing of
their containers to preserve integrity.

The commercial haulers must maintain a
log to record the amount of recycled water
picked up and the amount and location of
each delivery. At the end of each calendar
month, the information will be provided to
the City and entered into the Recycled
Water User Database.

Commercial haulers must ensure
Recycled Water Notice Stickers are
attached to User’s onsite storage
containers and visible at the time of
delivery.

When delivering more than 300 gallons
per visit to a particular site or User, the
commercial hauler will act as a
“Distributor.” The Distributor’s
responsibilities include a once per month
site inspection to ensure no connections
exist between the recycled water and
domestic water supply systems, look for
evidence of over-application and runoff,
and evaluate whether stored recycled
water is being used within 2 to 4 days.

2.2.3. Recycled Water Fill Station Users — Truck Haulers for Non-Irrigation Uses

Customers that plan to use recycled water at construction sites, for fire suppression, for sanitary
sewer cleaning, or for street sweeping must submit a Recycled Water Fill Station Use
Application (Truck Program), receive a permit from the City (NOI Attachment B), and follow
the trucked program guidelines (NOI Attachment C). The information to be disclosed in the
permit application includes:

Name of trucking company,

Name of contact person,

City of Healdsburg Recycled Water Program 9
Title 22 Engineering Report

July 2020 (Revised)



e Vehicle registration and insurance coverage,

e Application method (tank truck, spray, wash water),

e (General area where recycled water will be distributed, and
e (Capacity of truck tanks or hauled containers.

The name listed on the permit application will be contacted by the City or the Regional Water
Board when questions arise pertaining to recycled water use guidelines (NOI Attachment C)
and regulatory compliance. The contact person must have knowledge of all truck activities and
will be responsible for submitting the recycled water hauling log and inspection form at the end
of each month (NOI Attachment E). This person must also be available to respond to
emergencies or calls for assistance from the City. An air gap is required on each truck and decals
or magnetic recycled water signs issued by the City must be affixed to each truck. Each truck
driver is required to carry a copy of the Recycled Water Use Permit when picking up and
delivering recycled water.

2.3 PRODUCER - DISTRIBUTOR - USER

The City is the recycled water “Producer,” recycled water “Distributor,” and the recycled water
program “Administrator.” City departments, residents, agricultural irrigators, commercial
businesses, and industries that use recycled water are designated as recycled water “Users.”
Commercial haulers that deliver more than 300 gallons per visit are also designated as recycled
water “Distributors.”

2.4 RAW WASTEWATER

The WREF receives influent wastewater generated by commercial, industrial, institutional, and
residential customers connected to the City’s collection system. Residential customers generate
about 50 percent of the wastewater by volume. The primary type of industries located in the City
are viticulture-related.

The City is required to monitor influent TSS, BODs, and flow. The influent wastewater
characteristics based on the monitoring results from January 2015 to December 2017 are shown
in Table 2.

Table 2. Chemical Quality of the WRF Influent (January 2015 — December 2017).

Parameter Minimum Average Maximum
Influent Flow (Daily Average; MGD) 0.15 1.09 5.97
BODs (mg/L) 72 451 878
TSS (mg/L) 60 296 1035

The City regulates and imposes restrictions, limitations, responsibilities, and pretreatment
requirements for discharges to the WRF through City Ordinance 763. Furthermore, the City
implements a source control program under the terms of Ordinance 763 and the City’s NPDES
permit. The industrial user programs include:

» Certified Unified Program Agency (CUPA) inspection program, which covers 150
businesses within the City.

City of Healdsburg Recycled Water Program 10 July 2020 (Revised)
Title 22 Engineering Report



* Restaurant and food-related business inspection program, geared toward identifying and
eliminating oil and grease discharges to the collection system.

* Industrial user permitting system with sampling requirements for potential dischargers of
high levels of compatible pollutants and pretreatment requirements for one-time
groundwater remediation projects.

2.5 TREATMENT PROCESSES

The WREF is designed to treat 1.4 million gallons per day (mgd) (average dry weather flow) and
4.0 mgd (maximum sustained peak wet-weather flow) and produce “disinfected tertiary recycled
water’.” The WRF location is shown in Figure 1. The WRF was upgraded in 2008 to include
advanced wastewater treatment processes. The City is in the process of reconfiguring and
refurbishing the WRF equalization and storage facilities (scheduled to finish in 2019). When
complete, the WRF will have two Equalization Basins with a total volume of 9.5 mgal
(Equalization Pond #1 = 5 mgal; Equalization Pond #2 = 4.5 mgal). The equalization basins will
be used to modulate influent flowrates and, if needed, to hold inadequately treated recycled water
prior to retreatment. In addition, the WRF will have two recycled water storage ponds with a
total volume of 39.6 mgal (Recycled Storage Pond #1 = 25 mgal; Recycled Water Storage Pond
#2 = 14.6 mgal). The Equalization Basins and the Recycled Water Storage Ponds will be lined
(HDPE, 60 mil liner) to prevent infiltration to groundwater.

The WREF site plan is shown in Figure 2. Wastewater treatment is accomplished by influent
screening and grit removal; biological removal of biochemical oxygen demand (BOD) and
nitrogen in aerobic, anoxic, and pre-anoxic basins; membrane bioreactor (MBR) filtration; and
ultraviolet (UV) light disinfection. The combination of membrane filtration and UV disinfection
is designed to inactivate and/or remove 99.999 percent of F-specific bacteriophage, MS2, or
polio virus (i.e. 5-log credit). Filtered and UV disinfected effluent flows by gravity to the
Recycled Water Storage Ponds or to the Basalt Pond. The WRF flow schematic is provided as
Figure 3.

7 CCR Title 22 Section 60301.230

City of Healdsburg Recycled Water Program 11 July 2020 (Revised)
Title 22 Engineering Report



Kinley Drive Fill
Station

ANRIVER .-

i
TA

S

P r BASAmstIl,{
Low o
&L

Legend
@  Known Well
e Trunk Main
mmmm QUTFALL
. V7N 114 Mile Radius
1 Mile Radius
] ciyiimis

Figure 1. Healdsburg WRF Location

City of Healdsburg Recycled Water Program 12 July 2020 (Revised)
Title 22 Engineering Report



COAMA LM Y 1D LK LN

BUR K SONERLATION

RECLAIMED WATER POND

RECLAIVE ) mileR LWE A
FTATIGN AN VAR FYRRANT
FOR CONSTRLCTICH W

LY JSLFECION A5

ol

HFW FLMZ STATION

TS Q7 CARTI Wik

N
e — S — CITY OF WERE rost Water Reclamation Facility Pond Lining Project (:M(E
HEALDSBURG [
ran = QOVERALL SITE, ACGESS, STAGING AREA. SURVEY CONTROL 3 x|
ST ASSOCIATES w

Figure 2. City of Healdsburg WRF Site Plan

City of Healdsburg Recycled Water Program 13 July 2020 (Revised)
Title 22 Engineering Report



STORAGE
RESERVOIR

AERAT
BASINS

@_i_IID__ ~ FILTERED WATER

o — -

EQUALIZATION STORAGE

Figure 3. City of Healdsburg WRF Flow Schematic

WASTEWATER

= 1»_ — HEADWORKS

City of Healdsburg Recycled Water Program
Title 22 Engineering Report

14

July 2020 (Revised)



2.5.1 Biological and Aeration Facilities

The aeration basins provide biological removal of BOD and nitrogen to meet the design effluent
goal of ammonia (NH4-N) less than 1.0 mg/L and total nitrogen (TN) less than 10 mg/L based
on a maximum monthly flow of 3.2 mgd and maximum monthly loading conditions. Design
criteria for the aeration basins are summarized in Table 3.

Table 3. Aeration Basin Design Criteria.

Process Unit Design Parameter Typical Design Recommended
Design Condition Criteria Operating
Conditions
Pre-Anoxic Maximum Hﬁ/lgfrauhc Retention Time 1-2 hrs 132 hr
Tank (Remove Monthly (HRT)
DO in RAS) Percent Anoxic Volume 20%-30% 16%
Hydraulic Retention Time
Anoxic Tank Maximum (I-?IRT) 1-2 hrs 2 hrs
(Denitrification) Monthly )
Percent Anoxic Volume 20%-30% 23%
Solids Retention Time (SRT) 12-15 days at 15

Maximum (aerobic) C 12 days at 15 °C

Aerobic Tank  Monthly Mixed Liquor Suspended
Solids (MLSS) 8,000-10,000 mg/L 9,000 mg/L

Peak Flow Oxygen Uptake Rate (OUR) <80-100 mg/L-hr 77 mg/L-hr

" Dissolved oxygen

Two parallel biological treatment trains are provided, as illustrated in Figure 4 and Figure 5.
Each train consists of a pre-anoxic basin, two anoxic basins in series, and an aeration basin.
Common to both trains at the influent end of the treatment process are the recycle split box and
the influent split box.

Return activated sludge (RAS) from the membrane facility and screened mixed liquor from the
drum screens are returned to the recycle split box. From the recycle split box, flow is equally
divided between the two pre-anoxic trains by overflow weirs. The pre-anoxic basin provides
adequate time and space for the RAS dissolved oxygen to be consumed by the biomass before
entering the first anoxic basin in the treatment train.

A portion of the RAS and mixed liquor in the recycle split box can be bypassed around both the
pre-anoxic basins and anoxic basins and sent directly to the aeration basin. This allows
finetuning of the flow and detention time in the pre-anoxic basin. A lower flow to the pre-anoxic
basin and anoxic basins will result in less denitrification. Screened and degritted effluent from
the headworks is conveyed to the influent split box where it is equally divided between the two
treatment trains. Flow splitting is accomplished by overflow weirs. After splitting, influent enters
the first anoxic basin into the second anoxic basin and then into the aeration basin.
Denitrification occurs under anoxic conditions in the anoxic basins.

The aeration basins are completely mixed and aerated using fine bubble rubber membrane
diffusers. The basins provide flow equalization during daily diurnal peak flows to control
membrane operating flux. A minimum of 0.20 to 0.25 million gallons are needed to fully
equalize diurnal peak flow at the maximum and average day flow rates during the dry season,

City of Healdsburg Recycled Water Program 15 July 2020 (Revised)
Title 22 Engineering Report



respectively. The aeration basins were designed to have a side water depth of 16 feet and a total
depth of 20 feet with a 4-foot freeboard.

2.5.2 Membrane Bioreactor (MBR)

The Evoqua (formerly Siemens) Memcor MBR B40N system shown in Figure 6 and Figure 7,
provides an absolute barrier to all micro-organisms and suspended solids greater than 0.04
micron in size. The membrane system consists of five tanks of Evoqua B40N membrane
modules. Each membrane cell has two spare slots, allowing one complete cell of eight modules
to be taken out of service with modules stored in four remaining cells. The MBR system has a
capacity of 1.60 mgd average daily flow with peaks up to 4.0 mgd in four tanks having the fifth
membrane tank available as standby capacity.

Mixed liquor is continuously pumped into the membrane tanks from the aeration basins, via a
common feed manifold supplying the membrane cells. Mixed liquor is fed through a ported
manifold that distributes mixed liquor across the width of the tank, and an air-scour system
provides the agitation and scouring. Membrane fouling is prevented by creating an airlift at the
base of each module. As the two-phase pulse of air and mixed liquor rise through the module, a
turbulent cross flow scours the membrane surface.

After the solid and liquid phases are separated by the membrane process, the concentrated mixed
liquor is recirculated back to the biological process. The MBR system includes microfiltration
units comprised of field-installed membrane modules with integral PVC racks and 316L stainless
steel headers. Each cell contains butterfly valves and pneumatic actuators with stainless steel
discs, filtrate flow meter with controller, pressure transducers and level switches for level
control. The filtrate header is equipped with an air educator valve to prime the filtrate pumps.

Each cell contains 16 membrane modules grouped together in 8 manifolded assemblies termed
“racks” with integrated 316 stainless steel and PVC pipe work to produce the desired flow. The
rack assemblies are manifolded together via a cell filtrate header and an air header. The racks are
connected to the filtrate header by flexible hoses and couplings and fixed in place by a series of
stainless steel guides. Flow and turbidity are monitored at each individual tank. An additional
turbidity meter in the filtrate gallery monitors the combined filtrate.

A total of eight membrane racks are installed in each of five cells (fitted with Evoqua B40N
membrane modules). Each rack is furnished with membrane pulse diffusers, inter-connecting
liquid piping, filtrate collection pipe, and lifting lugs. The MBR design criteria are summarized
in Table 4.

City of Healdsburg Recycled Water Program 16 July 2020 (Revised)
Title 22 Engineering Report



ﬁ; (osuls R Jé‘ INTERGHANCE L INTERCHANGE Jé‘ - z
2R TR TERcLAeE . « REACTOR TANK No. 115 REACTOR TANK No. 2 DEWATERING
CACHER W SR ERR PR B R ERENER . ] PR} 2 TR SPLIT HOR
F=——r T MEMBRANES |, ﬁ € g
- I It 2 J03MXR202
- ‘ T /
‘, ST A e SR T TR T T : - A T R T I SR A T T A D R S
) ] kS
I R 8| \__ i Fib -
‘ ‘h | —IE’ ML _10- ML | 5 .
=" [ | . .«. FRW{AEERGE T"TEHEGE - ﬁ* ': o
| [t ! ’— N - :
o | EL 74.00 4 |
: T ]
ol |~ Ao : § [
e ul? . # .
;N/WE @@ » BASIN No. 2B X B E
. h] —
L : L] R | PREaNoxC |
j:jxl/fuz-‘“@@ ) L JERATION B[ TR ‘
L - N 0. . : )
: i PR r : . .
: EL 74.80 ; :
:
b [ [ 2035TPLEGY
ANOXIC E/ L.
! BASIN No. 24 ; i
. R, =i o
== b (2 RS
- [EESTINS S =y [ N ! F03STRLE0S) \
= —E LPA el B
g | DROP LEG, TYP 9 T || s
2 H q.- 1 1+ 203506201 I' []
T — T e ot e — " INFLUENT oz RECYCLE L&
R e I D PR L g S T e . SPLIT SPLIT ..
£ f/l| 50X 9O | 0K
- : S z !
ﬂ G]:Ia g b ) L H _
-‘\2' LP& ) g _1D55TFL|U1
P 2035 == D ok
o ) L
ANOXIC '
’ BASIN No. 1A '. :
:
e | [ zamwares | . - .
VAULT |7 4 R L
PG L AERATION 4t — : .
it itaieT N BSR4 g T PN
’ ; ‘ " ] T
. ! e
. o 20386101 N
. ' - EEEEER : oo
B i o
MR | Ao :
5| 3 BASIN No. 1B : - s
gl T : ", g
N3 B @ - EETHES
- = [Gossie105] .
b 203515109 - .
. e 1 T !
: O it , 5
] - L AT Y 2 - R . : = LT PR, S o i 4 - e e . W ety T P EAT
1Y T & L ]
FIG & A5 8 N EL 74.0D

Figure 4. City of Healdsburg WRF Biological Facility Lower Plan.

City of Healdsburg Recycled Water Program 17 July 2020 (Revised)

Title 22 Engineering Report



P}
+—]
ﬂ LE EL 94.00 [l
— 7 i 1 ] J h T 4 T
- . Y d = 2
1 ¢ | L N <
B Bi.0o " _ = = B = = =Tt =1
v - T : B PR s
g ; . @ B o - : R
SN ) J e . ANOXIC - INFLUENT : RECYCLE N //*/r/&
" . L BASIN No. 1A SPLIT BOX : SPLIT BOX & :
G| AvE |5 SCUM .
BOX HOX AERATION 1L . .
A BASIN Na. 1 il (QERENE:S [

; :
L =t f—
I

~ i A
: :
- - ] ; - 41 ‘ EL 73.30

==

- A i - .:' = R
SECTION N
1/4" = 1-0" 2]

Figure 5. City of Healdsburg WRF Biological Facility Section 1.

City of Healdsburg Recycled Water Program 18 July 2020 (Revised)
Title 22 Engineering Report




Regulatory Certification

The Alternative Treatment Technology Report for Recycled Water® includes the Siemens
(Memcor Products) B40N 0.04-micron PVDF hollow fiber membrane process as a filtration
technology for use in compliance with the California Water Recycling Criteria (Title 22). The
California Department of Public Health (CDPH) accepted the equipment as an alternate

treatment technology on October 29, 2008.°

Siemens provided a certificate verifying that the membrane installed in the City of Healdsburg
WRF MBR system is identical to the membrane that was recognized by the CDPH (now DDW)
as being acceptable for compliance with treatment requirements of the California Recycled

Water Criteria (Appendix ER-D).!°

Table 4. MBR Design Criteria.

Description

Design Criteria

Peak daily capacity
Membrane area per module
Number of membrane trains
Number of modules per train
Instantaneous flux rate at:
1.6 mgd (average daily flow)
4.0 mgd (peak daily flow)
4.0 mgd (peak hour flow)
Net flux rate at:
1.6 mgd (average daily flow)
4.0 mgd (peak daily flow)
4.0 mgd (peak hour flow)
Maximum TMP*
TMP* range
MBR influent turbidity

MBR effluent turbidity

4.0 mgd (in four tanks, fifth tank used as standby)
404 ft2
5
128

9.6 GFD (B40N)
24.7 GFD (B40N)
24.7 GFD (B40N)

8.9 GFD (B40N)
22.1 GFD (B40ON)
22.1 GFD (B40ON)
50 kPa
5-50 kPa
Not monitored

Less than 0.2 NTU 95% of the time Not to exceed
0.5 NTU at any time

*TMP = Transmembrane Pressure (kPa)

8 «“Alternative Treatment Technology Report for Recycled Water,” State Water Resources Control Board, Division

of Drinking Water, September 2014.

° Letter from the CDPH dated October 29, 2008, signed by Jeffrey L. Stone.
10 Letter from Siemens dated October 30, 2009, signed by Robert G. Spuhler

City of Healdsburg Recycled Water Program

Title 22 Engineering Report

19

July 2020 (Revised)



.iiﬂ Illl-m.l H
[/

FILTRATE GALLERY

[T
Eom=e{

-
L
|

A

L Ui e . ;f
31 _ — __\ _ o aE NPW)—Iy 1—4204201403 ;‘ _ u|
| CT =TI EREG I
i v —— v a——
e E B et =] ] o] ]
‘ L} L L—
pel | (=) &) N | 5] b HE-
=T | Wi ERRRTRAT [ TERRANET
=t = | P = =] = = u